
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist October 28, 2022 

X  
 
/s/ 
Daniel W. Martin, P.E. / Environmental Engineer Manager November 16, 2022 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0084425 

Facility Type Municipal APS ID 275692 

Major / Minor Minor Authorization ID 1338434 

a 
Applicant and Facility Information 

a 

Applicant Name 
Conewago Township Sewer Authority 
York County 

 
Facility Name Conewago Township STP 

 

Applicant Address 600 Locust Point Road   Facility Address 600 Locust Point Road   

 York, PA 17406-6056   York, PA 17406-6056  

Applicant Contact Pamela Mease  Facility Contact Pamela Mease  

Applicant Phone (717) 266-5518  Facility Phone (717) 266-5518  

Client ID 3571  Site ID 252946  

Ch 94 Load Status Not Overloaded  Municipality Conewago Township  

Connection Status No Limitations  County York  

Date Application Received December 21, 2020  EPA Waived? No  

Date Application Accepted January 12, 2021  If No, Reason Significant CB Discharge  

  

Purpose of Application NPDES Renewal.  

a 

 

Summary of Review 

Buchart-Horn, Inc., on behalf of Conewago Township Sewer Authority (CTSA), has applied to the Pennsylvania Department 
of Environmental Protection (DEP) for reissuance of the NPDES permit.  This permit renewal application was received on 
December 21, 2020. The permit was last reissued on June 22, 2016 and became effective on July 1, 2016.  The permit 
expired on June 30, 2021.  The permit NPDES PA0084425 A-1 amendment was issued on 1/24/2020 to request a delay to 
the Start of Construction date until the Summer of 2020 (previously Summer of 2016) with an End of Construction Date of 
Spring 2022 (previously Spring of 2018) scheduled due to financial difficulties, however to present, there has been no start to 
the construction upgrade.   

This facility is owned and operated by CTSA and serves Conewago Township (100 %).  The annual average design flow and 
hydraulic design capacity are 0.5 MGD, and the organic capacity is 1,364 lbs/day. 

The WQM Part II permit No. 6790418 was issued on January 30, 1991, and 6790418 07-1 amendment was issued on 
January 30, 2008.  The WQM Part II permit No. 6716401 was issued on June 22, 2016 to upgrade the CTSA existing 
treatment plant capacity to 0.840 MGD.  However, the CTSA hasn’t moved forward with the upgrade due to the proposed 
development of 2500 EDUs will cause the STP to be overloaded even at the new capacity of 0.84 MGD, and the new 
planning will establish the needed capacity for the future (this factsheet, pages # 26). 

Sludge use and disposal description and location(s):  N/A due to hauled by Kline’s Services LLC and the Harrisburg AWTF. 

Changes from the previous permit:  Unit of Fecal Coliform changed from CFU/100 ml to No./100 ml.  The E. Coli. monitoring 
and report requirements will add to the permit.  The upgrade flow of 0.84 MGD pollutants limits and Schedule of Compliance 
in previous permit will remove in the proposed permit.   

Based on the review outline in this fact sheet, it is recommended that the permit be drafted and published in the Pennsylvania 
Bulletin for public comments for 30 days. 



NPDES Permit Fact Sheet NPDES Permit No. PA0084425 
Conewago Township STP  

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.5  

 Latitude 40º 4' 17.28"  Longitude -76º 45' 5.15"  

 Quad Name Dover  Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Little Conewago Creek (TSF & MF)  Stream Code 08309  

 NHD Com ID 57465183  RMI 4.18 miles  

 Drainage Area 60.7 mi.2  Yield (cfs/mi2) 0.04  

 Q7-10 Flow (cfs) 2.34  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  300  Slope (ft/ft)        

 Watershed No. 7-F  Chapter 93 Class. TSF & MF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment FLOW REGIME MODIFICATION  

 Source(s) of Impairment URBAN RUNOFF/STORM SEWERS  

 TMDL Status   Name   

 
    

 Nearest Downstream Public Water Supply Intake Wrightsville Borough Municipal Authority, York County  

 PWS Waters Susquehanna River   Flow at Intake (cfs)        

 PWS RMI 43.54 miles  Distance from Outfall (mi) Approximate 21.0 miles  
 

 
Changes Since Last Permit Issuance:       
 

Drainage Area 
The discharge is to Gardner Run at RMI 4.18 miles.  A drainage area upstream of the discharge is estimated to be 60.7 
mi.2, according to USGS PA StreamStats available at https://streamstats.usgs.gov/ss/. 
 
Stream Flow 
According to USGS StreamStats, the discharge point has a Q7-10 of 2.34 cfs and a drainage area of 60.7 mi.2, which 
results in a Q7-10 low flow yield of 0.039 (0.04) cfs/mi.2. This information is used to obtain a chronic or 30-day (Q30-10), and 
an acute or 1-day (Q1-10) exposure stream flow for the discharge point as follows (Guidance No. 391-2000-023): 

Q7-10 = 2.34 cfs 
Low Flow Yield = 2.34 cfs / 60.7 mi.2 = 0.04 cfs/mi.2 

Q30-10 = 1.36 * 2.34 cfs = 3.18 cfs 
Q1-10 = 0.64 * 2.34 cfs = 1.5 cfs 

 
The resulting Q7-10 dilution ratio is: Qstream / Qdischarge = 2.34 cfs / [0.50 MGD * (1.547 cfs/MGD)] = 3.03:1 
 
Public Water Supply 
The closest water supply intake is located downstream from the discharge in the Wrightsville Water Supply Co., York 
County approximately 21.0 miles from the point of discharge.  Given the nature and dilution, the discharge is not expected 
to significantly impact the water supply. 
 
Little Conewago Creek 
Little Conewago Creek (08309) is a tributary of West Conewago Creek (08303).  Under 25 Pa Code §93.9o, it is 
designated as trout stocking & migratory fishes (TSF & MF).  It is not classified as a Class A Trout stream.  DEP’s 2022 
PA Integrated Water Quality Monitoring and Assessment report provides the following stream impairment information: 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0084425 
Conewago Township STP  

3 

 

Category 
Use 

Assessed RMI Source Cause 
Date 

Listed 
TMDL 
Date 

Category 
4c – 

Impaired, 
not 

needing 
TMDL 

Aquatic Life 
 

0.469 Surface Mining 
Other Habitat 

Alterations 2006 N/A 

Aquatic Life 2.185 Surface Mining 
Other Habitat 

Alterations 2006 N/A 

Aquatic Life 0.092 
Flow 

Regulation/Modification 
Flow Regime 
Modification 2006 N/A 

Aquatic Life 0.868 
Flow 

Regulation/Modification 
Flow Regime 
Modification 2006 N/A 

Aquatic Life 1.433 Rural (Residential Area) 
Flow Regime 
Modification 2006 N/A 

Aquatic Life 0.04 Rural (Residential Area) 
Flow Regime 
Modification 2006 N/A 

Aquatic Life 0.191 Rural (Residential Area) 
Flow Regime 
Modification 2006 N/A 

Aquatic Life 0.261 Rural (Residential Area) 
Flow Regime 
Modification 2006 N/A 

Aquatic Life 0.07 Rural (Residential Area) 
Flow Regime 
Modification 2006 N/A 

Aquatic Life 1.058 Rural (Residential Area) 
Flow Regime 
Modification 2006 N/A 

Aquatic Life 1.130 Rural (Residential Area) 
Flow Regime 
Modification 2006 N/A 

Aquatic Life 0.209 Rural (Residential Area) 
Flow Regime 
Modification 2006 N/A 

Aquatic Life 1.659 Rural (Residential Area) 
Flow Regime 
Modification 2006 N/A 

Category 
5 – 
Impaired, 
Requiring 
TMDL 

Aquatic Life 2.674 Agriculture Siltation 2006  

Aquatic Life 0.469 Surface Mining Siltation 2006  

Aquatic Life 2.185 Surface Mining Siltation 2006  

Aquatic Life 0.092 Crop Production Siltation 2006  

Aquatic Life 0.868 Crop Production Siltation 2006  

Aquatic Life 1.43 Land Development Siltation 2006  

Aquatic Life 0.04 Land Development Siltation 2006  

Aquatic Life 1.659 Land Development Siltation 2006  

Aquatic Life 0.209 
Flow 

Regulation/Modification Siltation 2006  

Aquatic Life 1.130 Golf Courses Siltation 2006  

Aquatic Life 1.058 Golf Courses Siltation 2006  

Aquatic Life 0.07 Land Development Siltation 2006  

Aquatic Life 0.261 Land Development Siltation 2006  

Aquatic Life 0.191 Land Development Siltation 2006  

 
As shown above, none of the sources identified is directly related to the facility.  A Total Maximum Daily Load (TMDL) is 
expected to be developed to address siltation (suspended solids) impairment in 2019.  Appropriate permit requirements 
for Total Suspended Solids (TSS) will be established in the draft permit to ensure that the discharge will not contribute 
significantly to this impairment.  Based on the current status of stream uses, no special protection waters (HQ & EV) will 
be impacted by this discharge.  No Class A Wild Trout Fishery will be impacted by this discharge. 

For modeling purposes, background stream data from water quality network station No. 210 on the West Conewago 
Creek was obtained from http://waterqualitydata.us/portal/.  Although the station collects West Conewago Creek samples, 
the distance from this station to the mouth of the receiving stream is less than a mile which is relatively close enough to 
have representative stream samples of Little Conewago Creek.  As shown below, the collected data have been averaged 
in accordance with DEP’s guidance 391-2000-006. 

• pH = 7.7 SU; the 2020 renewal application data is on page 6 (total 974 data), 

• Hardness = 100 mg/L; default   

• Temperature = 62.8 °F; the 2020 renewal application data is on page 6. 

http://waterqualitydata.us/portal/


NPDES Permit Fact Sheet NPDES Permit No. PA0084425 
Conewago Township STP  

4 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Conewago Township STP 
 

WQM Permit No. Issuance Date 

6790418 01/1991 

6790418 07-1 07/2008 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor Gas Chlorine 0.5 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.5 1,364 Not Overloaded Aerobic Digestion 
Combination of 

methods 

 
Changes Since Last Permit Issuance:  The CTSA hasn’t moved forward with the upgrade WQM No. 6716401 A-2 (which 
was issued on 6/22/2016) because proposed development of 2500 Equivalent Dwelling Units (EDUs) will cause the STP 
to be overloaded even at the new capacity of 0.84 MGD, (this factsheet, pages # 26).  
 
The current treatment process is as follows:  
 
Influent pump station → mechanical bar screen → Sequencing Batch Reactors (2) → Chlorine Contact Tank → Cascade 
→ Outfall to Little Conewago Creek 
 
Alum is added for phosphorous removal & aid in sludge setting, and Polymer is used for settling control.   
 

Compliance History 

Summary of DMRs: A summary of past 12-month DMR from September 1, 2021 to August 31, 2022 data is 
presented on the next page. 

Summary of Inspections: 05/14/2019: Austen Randecker, DEP Water Quality Specialist, conducted a compliance 
evaluation inspection.  There were no violations noted during inspection.  The 
recommendation was please update (notify) the Department on the progress of the future 
upgrades.  The field test results were within permitted limits.  The future upgrade is to be 
completed at the treatment plant, which includes replacing three (3) pumps at the Locust 
Point influent pump station, construction of new screening building, two (2) new SBR units, 
new blower building, covert existing digesters to Post EQ tanks, convert existing SBRs to 
digesters, and construct a new UV disinfection system.  The part 2 permit has been 
administratively extended from June 22, 2018 and June 22, 2020.  If no construction or 
modification has begun by June 22, 2020, then the Part 2 permit will terminate.  No 
construction had been started at the time of the inspection. 

7/27/2020:  Michael Benham, DEP WQS, conducted an incident inspection.  The incident 
report received by the Department on 7/27/2020 at 820 hours described a sewer main 
break. The sanitary sewer overflow (SSO) was an 8” force-main break located at GPS 
coordinates 40.064162, -76.766728.  There was violation noted – 25 Pa Code 92a.47(c)- 
NPDES -Illegal discharge to waters of the Commonwealth from a sanitary sewer overflow 
force main break along N. Susquehanna Trail that discharged to UNT of Little Conewago 
Creek. 

Other Comments: There are no open violations associated with the permittee or the facility. 

 
Other Comments:



NPDES Permit Fact Sheet NPDES Permit No. PA0084425 
Conewago Township STP 

5 

 

Compliance History 

 
DMR Data for Outfall 001 (from September 1, 2021 to August 31, 2022) 

 
Parameter AUG-22 JUL-22 JUN-22 MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 

             Flow (MGD) 
Average Monthly 0.3106 0.2904 0.2966 0.4809 0.4466 0.3746 0.3769 0.4167 0.3085 0.3357 0.3300 0.5727 

Flow (MGD) 
Daily Maximum 0.3580 0.3259 0.3500 1.8066 1.2215 0.4804 0.8477 0.6465 0.3493 0.4095 0.7011 2.2908 

pH (S.U.) 
Instantaneous 
Minimum 6.8 6.8 6.8 6.9 6.8 6.9 7.1 6.8 6.8 6.9 6.9 7.0 

pH (S.U.) 
Instantaneous 
Maximum 7.4 7.2 7.9 7.4 7.2 7.1 6.7 7.3 7.3 7.4 7.3 7.5 

DO (mg/L) 
Instantaneous 
Minimum 5.0 5.1 5.6 5.9 5.6 5.4 5.3 5.4 5.8 5.3 5.3 5.2 

TRC (mg/L) 
Average Monthly 0.16 0.09 0.11 0.09 0.07 0.06 0.07 0.07 0.1 0.08 0.07 0.06 

TRC (mg/L) 
Instantaneous 
Maximum 0.60 0.17 0.28 0.32 0.20 0.10 0.17 0.21 0.45 0.21 0.28 0.34 

CBOD5 (lbs/day) 
Average Monthly < 6.63 < 7.98 8.98 < 7.29 < 12.32 20.01 < 12.71 11.87 < 8.0 < 6.68 < 6.09 < 22.96 

CBOD5 (lbs/day) 
Weekly Average 7.30 9.06 10.57 < 8.48 23.58 24.71 23.23 15.72 10.23 < 7.61 6.44 64.96 

CBOD5 (mg/L) 
Average Monthly < 2.5 < 3.2 3.5 < 2.4 < 3.6 6.5 < 4.4 3.6 < 3.1 < 2.4 < 2.5 < 2.9 

CBOD5 (mg/L) 
Weekly Average 2.9 3.5 4.1 < 2.4 5.5 7.7 7.7 3.9 4.0 2.5 2.6 3.4 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 610.9 615.8 703.3 597.3 629.5 676.7 686.2 849.8 765.5 699.6 636.1 1525.8 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 703.7 747.7 870.5 711.2 814.6 836.2 775.3 883.7 812.2 866.1 854.8 4222.3 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 231 246 275 203 194 221 245 260 293 253 345 202 

TSS (lbs/day) 
Average Monthly 15.04 11.3 7.69 13.32 18.9 25.71 24.58 16.53 16.9 10.34 13.09 9.52 



NPDES Permit Fact Sheet NPDES Permit No. PA0084425 
Conewago Township STP 

6 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 661.8 659.7 882.0 907.2 820.3 892.0 863.4 994.7 1442.2 985.7 886.5 1770.0 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 750.6 849.1 1208.5 1272.1 1217.7 1217.6 1013.6 1148.8 3135.4 1201.6 951.0 4623.5 

TSS (lbs/day) 
Weekly Average 34.52 17.74 8.11 34.01 30.01 39.39 30.17 29.74 28.3 24.70 25.22 19.11 

TSS (mg/L) 
Average Monthly 5.6 4.5 3.0 4.3 5.5 8.0 8.5 4.8 6.0 4.0 5.3 1.4 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 249 262 343 302 247 286 310 309 540 361 388 242 

TSS (mg/L) 
Weekly Average 13.0 7.0 3.0 10.0 7.0 11.0 11.0 7.0 10.0 10.0 10.0 2.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 3.5 12.5 < 2.2 < 1.3 < 1.2 < 1.0 < 1.0 < 2.7 < 2.2 < 1.3 1.2 < 2.0 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 12 119 17 3 2.0 1.0 1 50 27 3.0 2.0 12 

Nitrate-Nitrite (mg/L) 
Average Monthly 4.5 6.1 4.2 4.31 4.04 3.94 4.61 4.26 2.79 3.12 3.93 4.32 

Nitrate-Nitrite (lbs) 
Total Monthly 368.5 465.8 317.2 393.6 405.3 356.7 350.0 428.2 227.1 258.9 294.7 659.4 

Total Nitrogen (mg/L) 
Average Monthly 5.71 7.85 6.23 6.37 7.27 7.66 9.68 7.01 6.27 4.66 < 5.69 6.69 

Total Nitrogen (lbs) 
Effluent Net <br/> 
Total Monthly 471.9 604.0 470.1 587.9 744 690.1 728.6 705.2 508.6 382.5 429.3 1020.9 

Total Nitrogen (lbs) 
Total Monthly 471.9 604.0 470.1 587.9 744.0 690.1 728.6 705.2 508.6 328.5 < 429.3 1020.9 

Total Nitrogen (lbs) 
Effluent Net <br/> 
Total Annual            < 9132 

Total Nitrogen (lbs) 
Total Annual            < 9132 

Ammonia (lbs/day) 
Average Monthly < 0.91 1.20 1.06 < 1.19 3.88 2.57 5.77 2.6 3.47 < 0.76 < 0.7 2.82 